
 

 

Water Softening 
Treatment Plant Study 
City of Grand Ledge 
 
Project No. 200548 
August 20, 2020 
 
Review Draft 

 
 
 



 
 

 

 

City of Grand Ledge 
Water Softening Treatment Plant Study 

 
 

Prepared For: 
City of Grand Ledge 
Eaton County, Michigan  
 
 

August 20, 2020 
Project No. 200548  
 
 

Review Draft 
 
 



Table of Contents DRAFT Fishbeck | Page i 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

1.0 Executive Summary ........................................................................................................................................1 
2.0 Introduction ...................................................................................................................................................5 
[...]
flow by gravity into a sump (with an air gap). The combined wastewater would then flow by gravity to a newly 
constructed, below-grade, cast-in-place concrete equalization basin north of the treatment plant. The combined 
wastewater would then discharge by gravity to the City’s existing sanitary sewer system, controlled via an 
electrically-actuated valve in a vault between the equalization basin and the sanitary sewer. 

6.2.3 Ion Exchange System 

The IX reactors are pressure vessels filled with an ion exchange resin. As water passes through the reactors, 
sodium ions are exchanged for the calcium and magnesium hardness ions, reducing the hardness. The IX resin is 
often also effective in reducing radium. Five 12-foot-diameter IX reactors with a capacity of 1.0 mgd each would 
be installed, providing a firm capacity of 4.0 mgd. 

The ion exchange resin must be periodically regenerated using a sodium chloride brine solution to replenish the 
exchange sites. To achieve this regeneration, brine tanks and brine pumps would be provided along with the IX 
reactors. The brine would be pumped through the IX reactors to regenerate the IX resin. When the regeneration 
is completed, the spent brine is wasted.  

In addition, the IX reactors must be periodically backwashed to remove any solids trapped in the resin bed. 
Filtered water from the HPFs would be used to backwash the IX reactors. 

6.2.4 Residuals Handling 

IX softening results in the generation of a brine waste stream, having a relatively low volume with a high 
concentration of TDS consisting primarily of sodium, calcium and magnesium chlorides. Typical methods to 
dispose of the  brine flow include discharge to the sanitary sewer, discharge to a waterway, and deep well 
injection. Discharge of the IX concentrate to the Grand River is not likely to be approved by EGLE given the very 
high TDS concentrations in the brine waste stream. Deep well injection is expensive and difficult to permit, install, 
and operate. The only likely option for disposal of the brine is discharge to the sanitary sewer and conveyance to 
the City WWTP. The feasibility of this option would depend on whether the City’s WWTP would be able to handle 
the brine waste stream. Further analysis on the ability of the City’s WWTP to accept the concentrated waste 
stream is recommended if the City opts to further advance this alternative.   



August 20, 2020 DRAFT Fishbeck | Page 23 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

6.2.5 Chemical Feed Systems 

Beyond the salt and brine systems needed for this process, no additional chemicals are needed besides those 
chemicals previously described in Section 4.4.3.   

6.3 General Discussion on IX Softening 
Ion exchange is potentially the most cost-effective softening alternative. However, it does have some 
disadvantages. The sodium-based ion-exchange process would result in an increase in the treated water sodium 
concentration. There is no MCL for sodium; therefore, elevated sodium concentrations do not pose a compliance 
issue. However, in 2003, the USEPA issued a Drinking Water Advisory that sodium in drinking water is 
recommended not to exceed 30 to 60 mg/L. It also recommended  a maximum sodium concentration of 20 mg/L 
for at risk people, such as those with high blood pressure and heart disease. Based on the total hardness 
concentration of the raw water, we would expect the sodium concentration of the blended water to be in the 
range of 80 to 120 mg/L. 

Table 8 describes the advantages and disadvantages of an IX softening system.  

Table 8 – Ion Exchange Advantages and Disadvantages 

Advantages Disadvantages 
• Facility would be easily expandable. 

• Simplest of the softening processes evaluated. 

• Process produces least amount of wastewater 
and residual solids. 

• Operation can be automated requiring 
minimal additional labor. 

• IX resin for softening would provide radium 
removal. 

• Addition of sodium to finished water. 

• Cost of large quantity of salt used. 

• Produces a waste stream with high 
concentrations of TDS.  

• Disposal of brine wastewater to WWTP may be 
undesirable and could require upgrades at 
WWTP. 

 

 

 

 

  



August 20, 2020 DRAFT Fishbeck | Page 24 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

7.0 Lime Softening Treatment Alternative  
Lime softening removes calcium and magnesium hardness, along with iron and manganese, by a process of 
chemical precipitation. In addition, lime softening is also effective in removing radium. Lime softening is a proven 
technology that many Michigan water supplies use to soften groundwater in Michigan. The lime softening process 
would remove radium from the water as well, precluding the need for adding HMO to the HPF.  

Lime softening can be achieved with a more conventional process as is described in this section. Another method 
that was investigated was the use of pellet reactors to soften water. However, pellet softening only removes 
calcium hardness, not magnesium hardness. Analysis of the City’s raw water quality data indicated that without 
removal of magnesium hardness, the target hardness value of 120 mg/L could not be achieved. Thus, pellet 
softening was not considered further in this report. 

7.1 General Process Flow Description 
Raw water would be pumped from Well Nos. 6, 7, and 8 to two aerators at an elevation that would allow for 
gravity flow through the treatment process. Water would flow by gravity from the aerators/head tanks to two 
solids contact clarifier softening reactors. Lime, sodium hydroxide, and ferric chloride would be added to each 
solids contact clarifier where precipitation and clarification would occur. Clarified water would flow to two 
recarbonation tanks where liquid carbon dioxide would be added to the water, reducing the pH to a stable level 
and ending the chemical precipitation process. From the recarbonation tanks, the water would pass to a set of 
four gravity filters where any remaining precipitated solids would be filtered out. The filtered water would flow by 
gravity to a 1.0 MG above-ground finished water storage tank. High service pumps would convey water from the 
finished water storage tank to the distribution system. 

Figure 5 shows a process schematic of the lime softening system. Figure 6 shows a conceptual floor plan of a lime 
softening plant for the City. 

7.2 Process Systems 
The proposed process systems for the lime softening alternative are described in this section. The details of these 
systems would be refined as part of the preliminary design process. 

7.2.1 Modification of Existing Well Pumps 

The lime softening alternative would have similar hydraulics to the existing iron removal plant. None of the 
existing wells would need to be upgraded to serve the new plant. A generator would still be provided at Well 
No. 6 to provide redundancy in case of a power outage. In addition, the controls at each well house and elevated 
tank would be modified to integrate with the new plant controls. 

7.2.2 Aeration System 

Raw water would be pumped to tall cylindrical head tanks that would have an aerator mounted above them.  The 
water would cascade over several aerator trays, which would remove dissolved gases from solution.  Removing 
dissolved carbon dioxide would increase the pH and reduce the required lime dosage, and thus, would lower 
softening sludge production.  Aeration would also strip hydrogen sulfide and radon, if present. 

Two head tanks with aerators would be installed with the lime softening plant. Each aerator would have a 
capacity of 2.0 mgd, allowing either to provide average day demands for the plant if one is out of service. 



August 20, 2020 DRAFT Fishbeck | Page 25 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

7.2.3 Solids Contact Clarifiers 

The aerated water would then flow by gravity from the head tanks and into the two solids contact clarifiers where 
the chemical precipitation softening reactions would occur.  Solids contact clarifiers are available in various design 
configurations; some have mechanical mixers and sludge collectors, and some have hydraulic mixing and sludge 
fluidization. Conical clarifiers with hydraulic mixing/fluidization were assumed for this study, since they are 
relatively easy to operate and maintain.  Each steel clarifier would be approximately 40 feet in diameter at the 
top, and 30 feet high. Lime slurry and sodium hydroxide in proper proportions would be added to raise the pH so 
that calcium carbonate and magnesium hydroxide would precipitate. Iron and arsenic would also precipitate. The 
chemical precipitation process would also provide radium removal. Ferric chloride would be added as a 
flocculent/settling aid to prevent excessive solids carryover from the tanks. The ferric chloride would also help 
maintain a distinct sludge blanket interface.  

Two solids contact clarifiers would be installed with the lime softening plant. Each clarifier would have a capacity 
of 2.0 mgd, allowing the plant to meet average day demands with one of the clarifiers out of service. 

7.2.4 Recarbonation Tanks 

The clarified and softened water at a high pH would flow from the clarifiers to the recarbonation tank.  There, 
carbon dioxide would be diffused into the tank to lower the pH and stabilize the water. This would stop the 
chemical precipitation process for the water. A sulfuric acid storage and feed system would be installed to act as a 
backup to the carbon dioxide. 

Two recarbonation tanks would be installed with the lime softening plant. Each tank would have a capacity of 
2.0 mgd, allowing either to provide average day demands for the plant if one is out of service . 

7.2.5 Gravity Filtration 

Following recarbonation, the water would be filtered by gravity through dual media sand and anthracite filters.  
Four filters would be provided with a design filtration rate of 3 gpm per square foot. Each filter would have a 
capacity of 1.04 mgd during normal operation. If one filter is out of service, the loading would be increased on the 
other three filters temporarily, allowing the plant to continue to operate at full capacity. From the filters, the 
treated water would flow to an above-ground finished water storage tank for equalization and pumping to the 
distribution system.  

The filters would need to be periodically backwashed to remove accumulated solids from the filter media. The 
backwash process for the filters would consist of an initial combined air and water backwash process to agitate 
the filter media and dislodge residual solids for waste discharge, and a second backwash at a higher rate of flow 
with only water to re-stratify the filter media. The backwashed filter would then run in a filter-to-waste mode for 
a short time to allow any remaining debris and turbidity stirred up by the backwash process to pass from the filter 
to waste, before the filter is placed back online.   

The air for the backwash process would be provided by two blowers. The backwash water for the filters would be 
provided by a backwash pump drawing from the finished water storage tank. The backwash wastewater and the 
filter-to-waste water would flow by gravity into a sump (with an air gap). The combined wastewater would then 
flow by gravity to a below-grade, cast-in-place concrete equalization basin to be located north of the treatment 



August 20, 2020 DRAFT Fishbeck | Page 26 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

plant. The combined wastewater would discharge by gravity to the City’s existing sanitary sewer system, 
controlled via an electrically-actuated valve in a vault between the equalization basin and the sanitary sewer. 

7.2.6 Residuals Handling/Mechanical Dewatering 

The solids contact clarifiers would produce a significant amount of waste lime sludge as part of the treatment 
process. Lime sludge lagoons were considered to dewater and store the sludge. However, the land needed for the 
lagoons was significant and no land near the proposed plant site appears to be available. Thus, mechanical 
dewatering was considered to be necessary. 

Waste lime sludge would be periodically discharged from the solids contact clarifiers to sludge holding and 
thickening tanks. The dewatering system would consist of two filter press feed pumps, and two plate and frame 
presses. The press feed pumps would draw the sludge from the holding/thickening tanks and provide the high 
pressures needed to supply the plate and frame presses. The plate and frame presses would dewater the sludge, 
with the dewatered solids being conveyed to a dumpster.  The filtrate would discharge to the backwash 
equalization tank. Alternatively, the filtrate could be returned to the head of the plant. The dewatered solids 
would be hauled away and land applied as a soil supplement for farmland, or disposed of in a landfill. 

7.2.7 Chemical Storage and Feed Systems 

This section describes additional chemical feed systems for lime softening not discussed in Section 4.4.3.  

7.2.7.1 Lime System 

Bulk pebble lime would be stored in two steel lime silos. The lime would pass by gravity from the silos to two lime 
slakers, which would make a lime slurry suitable for conveyance into the clarifier influent lines. The lime slakers 
would be sized to provide the needed capacity with one of the slakers out of service. Three pumps would convey 
the lime slurry to the solids contact clarifiers. 

7.2.7.2 Sodium Hydroxide System 

Sodium hydroxide solution would be delivered by bulk tanker truck and stored in two 5,000-gallon FRP bulk 
storage tanks. The solution would be transferred from the bulk storage tanks to an adjacent day tank using a 
transfer pump. Four metering pumps (one on standby) would be installed to meter chemical to the clarifier 
influent lines. 

An alternative to the use of sodium hydroxide would be to add more lime and also add soda ash.  Soda ash would 
be stored and fed in a similar manner to the lime. This option may be less expensive on a chemical cost basis, but 
would require another dry feed system to operate. This could be investigated as a part of preliminary design if the 
lime softening alternative was to be pursued.  

7.2.7.3 Ferric Chloride System 

Ferric chloride would be added to the clarifier influent lines as a flocculant/settling aid, and to help maintain a 
distinct sludge blanket interface in the solids handling clarifiers. 

The ferric chloride solution would be delivered by bulk tanker truck and stored in two new 5,000-gallon FRP bulk 
storage tanks that would be installed in the room. The solution would be transferred from the bulk storage tanks 



August 20, 2020 DRAFT Fishbeck | Page 27 
 

\\FTCH\ALLPROJECTS\2020\200548\WORK\REPT\GRAND LEDGE SOFTENING STUDY 2020 08 20.DOCX 

to an adjacent day tank using a transfer pump. Four metering pumps (one on standby) would be installed to 
meter chemical to the clarifier influent lines. 

7.2.7.4 Carbon Dioxide System 

Liquid carbon dioxide would be delivered by bulk tanker truck and stored in a tank just outside of the plant. The 
carbon dioxide would be diffused as gas into the recarbonation tanks. 

7.2.7.5 Sulfuric Acid System 

The sulfuric acid system would act as a backup to the carbon dioxide used in the recarbonation tanks. Sulfuric acid 
(93%) would be received and stored in 55-gallon drums. Chemical metering pumps would be used to feed the 
sulfuric acid to the recarbonation tanks. The weight of liquid in the drum in use would be continuously measured 
using a chemical scale.  

7.3 General Discussion on Lime Softening 

Lime softening would provide a finished water that meets the target hardness and would provide radium 
removal. A lime softening plant can also produce a stable finished water for the purposes of corrosion control. It 